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Pos Part Number Description Additional Text Quantity
0 78029072000 Spark plug wrench 1.00
0 0603061001 CU-SEAL RING DIN7603-6X10X1 1.00
0 0025060086S Hex collar scr., M6x8, ISA 30, 1.00
0 000700000ANO1 Dummy plug 4-pins 1.00
0 79615020010 Locking cap evaporative canist 3.00
0 77405009065 Plug screw M12X1.25 WS17 1.00
0 A46002014000 Gate 4-T 39,5mm 1.00
0 A46003094000C1 Frame protection set 1.00
0 A46003137033 Footpeg set 1.00
0 81212016100 WASH CAP SET 1.00
0 A46002002044C1A Handlebar pad cmpl. 1.00
0 78141013190 FUEL FILTER 3.00
0 52000318SET Sticker set, XACT CC 238x182.5 1.00
0 A49008078023 Displacement sticker set 500 X 1.00
0 00063004012 HEADLIGHT MASK BOX 1.00
0 00063004202 PRINT LABEL 60X51 MM 1.00
0 0019080266S COUNTER-SUNK SCREW ISA45 M8X26 ONLY FOR 78003023081 1.00
0 A46003090044 Skid plate cmpl. 1.00
0 58411098100 CONTACT WASHER M6 VSV-K6 2.00
0 0025050126 HH collar screw M5x12 TX30 2.00
0 0025060126 HH collar screw M6x12 TX30 1.00
0 0017060255 EJOT PT SCREW K60X25-Z SW6 1.00
0 58412080400 Rear reflector red 3.00
0 60408061050 RUBBER 14X6.5X2.3MM 2.00
0 000700000LV001 Dummy plug LV 2p/sealed 1.00
0 79602084144 Mounting kit, handguard, right 1.00
0 A49002082044EB Handguard cmpl. 1.00
1 3214841EN Owner Manual 450-500 EXC-F/SIX 1.00
29 A49029099000 On-board tool kit 1.00




